GT S Global United Technology Services Co., Ltd.

Report No: GTSE11120098801

FCC REPORT

Applicant: RF-LINK INTERNATIONAL LIMITED

Address of Applicant: Bldg 56A 3/F,Baotian Rd3,Xixiang Town, Bao’an District,
Shenzhen, China

Equipment Under Test (EUT)

Product Name: RTL8188CUS WIFI module

Model No.: RL-UMO02BS,RL-UM02BL,RL-UM02B,RL-UMO2L,RL-UMO0O2
FCC ID: ASLRTL8188CUS
Applicable standards: FCC CFR Title 47 Part 15 Subpart C Section 15.247:2010

Date of sample receipt: Dec.8, 2011

Date of Test: Dec.12-26, 2011
Date of report issued: Dec.26, 2011
Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Stephen Guo

Laboratory Manager
This report details the results of the testing carried out on one sample. The results contained in this test report do not
relate to other samples of the same product and does not permit the use of the GTS product certification mark. The
manufacturer should ensure that all products in series production are in conformity with the product sample detailed in
this report.
This report may only be reproduced and distributed in full. If the product in this report is used in any configuration other
than that detailed in the report, the manufacturer must ensure the new system complies with all relevant standards. Any
mention of GTS International Electrical Approvals or testing done by GTS International Electrical Approvals in connection
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4 Test Summary

Test Item Section in CFR 47 Result
Antenna requirement 15.203/15.247 (c) Pass
AC Power Line Conducted Emission 15.207 Pass
Conducted Peak Output Power 15.247 (b)(3) Pass
6dB Occupied Bandwidth 15.247 (a)(2) Pass
Power Spectral Density 15.247 (e) Pass
Band Edge 15.247(d) Pass
Spurious Emission 15.205/15.209 Pass

Pass: The EUT complies with the essential requirements in the standard.

Global United Technology Services Co., Ltd. Project No.: GTSE111200988RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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5 General Information

5.1 Client Information

Applicant:

RF-LINK INTERNATIONAL LIMITED

Address of Applicant:

Bldg 56A 3/F,Baotian Rd3,Xixiang Town,Bao’an District, Shenzhen,
China

Manufacturer/ Factory:

RF-LINK INTERNATIONAL LIMITED

Address of Manufacturer/
Factory:

Bldg 56A 3/F,Baotian Rd3,Xixiang Town,Bao’an District, Shenzhen,
China

5.2 General Description

of E.U.T.

Product Name:

RTL8188CUS WIFI module

Model No.:

RL-UMO02BS,RL-UM02BL,RL-UM02B,RL-UMO02L,RL-UM02

Operation Frequency:

2412MHz~2462MHz (802.11b/802.11g/802.11n(H20))
2422MHz~2452MHz (802.11n(H40))

Channel numbers:

11 for 802.11b/802.11g/802.11(H20)
7 for 802.11(H40)

Channel separation:

5MHz

Modulation technology:
(IEEE 802.11b)

Direct Sequence Spread Spectrum (DSSS)

Modulation technology:
(IEEE 802.11g/802.11n)

Orthogonal Frequency Division Multiplexing(OFDM)

Data speed (IEEE 802.11b):

1Mbps, 2Mbps, 5.5Mbps, 11Mbps

Data speed (IEEE 802.119):

6Mbps, 9Mbps, 12Mbps, 18Mbps, 24Mbps, 36Mbps, 48Mbps,54Mbps

Data speed (IEEE 802.11n):

Up to 150Mbps

Antenna Type: Integral
Antenna gain: 2dBi
Power supply: DC 3.3V

Remark : Only RL-UMO02BS was tested.
RL-UMO02BS,RL-UM02BL,RL-UM02B,RL-UMO02L,RL-UMO02X are
identical in the same PCB layout, interior structure and electrical
circuits. The only differences are the model name.

Global United Technology Services Co., Ltd. Project No.: GTSE111200988RF
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Operation Frequency each of channel

Channel Frequency Channel Frequency | Channel Frequency | Channel Frequency
1 2412MHz 4 2427MHz 7 2442MHz 10 2457MHz
2 2417MHz 5 2432MHz 8 2447MHz 11 2462MHz
3 2422MHz 6 2437MHz 9 2452MHz

Note:

In section 15.31(m), regards to the operating frequency range over 10 MHz, the Lowest frequency, the

middle frequency, and the highest frequency of channel were selected to perform the test, and the selected

channel see below:

802.11b/802.11g/802.11n(H20)

Channel Frequency
The lowest channel 2412MHz
The middle channel 2437MHz
The Highest channel 2462MHz

802.11n(H40)

Channel Frequency
The lowest channel 2422MHz
The middle channel 2437MHz
The Highest channel 2452MHz

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111200988RF

Page 6 of 56




GTS

Report No: GTSE11120098801
5.3 Test mode

WIFI mode Keep the EUT in normal operation mode by wireless router.

Transmitting mode Keep the EUT in continuously transmitting mode on fix frequency.

We have verified the construction and function in typical operation. All the test modes were carried out with
the EUT in transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel, and found the follow list which it was worst case.

Mode Data rate
802.11b 1Mbps
802.11¢g 6Mbps

802.11n(H20) 6.5Mbps
802.11n(H40) 13.0Mbps

Final Test Mode:

According to ANSI C63.4 standards, the test results are both the “worst case” and “worst setup” 1Mbps for
802.11b, 6Mbps for 802.11g, 6.5Mbps for 802.11n(H20), 13Mbps for 802.11n(H40)

5.4 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

@ FCC —Registration No.: 600491

Global United Technology Services Co., Ltd., Shenzhen EMC Laboratory has been registered and
fuly described in a report filed with the (FCC) Federal Communications Commission. The
acceptance letter from the FCC is maintained in out files. Registration 600491, July 20, 2010.

@ Industry Canada (IC)

The 3m Semi-anechoic chamber of Global United Technology Services Co., Ltd. Has been

Registered by Certification and Engineering Bureau of Industry Canada for radio equipment testing
with Registration No.: 9079A-1.

5.5 Test Location

All tests were performed at:

Global United Technology Services Co., Ltd.

Address: 2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District, Shenzhen,
China

Tel: 0755-27798480

Fax: 0755-27798960

5.6 Description of Support Units

Manufacturer Description Model Serial Number FCC ID/DoC

IBM, Laptop T42 L3-G0686 DoC

5.7 Other Information Requested by the Customer

‘ None.
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5.8 Test Instruments list

Radiated Emission:

. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No.
No. (mm-dd-yy) (mm-dd-yy)
3m Semi- Anechoic
1 ZhongYu Electron | 9.2(L)*6.2(W)* 6.4(H) GTS250 Mar. 30 2011 | Mar. 29 2012
Chamber
Control Room ZhongYu Electron | 6.2(L)*2.5(W)* 2.4(H) GTS251 N/A N/A
EMI Test Receiver Rohde & Schwarz ESU26 GTS203 Jul. 04 2011 Jul. 03 2012
) ) SCHWARZBECK
4 BiConiLog Antenna VULB9163 GTS214 Feb. 26 2011 | Feb. 252012
MESS-ELEKTRONIK
Double -ridged waveguide; SCHWARZBECK
5 9120D-829 GTS208 June 30 2011 | June 29 2012
horn MESS-ELEKTRONIK
6 Horn Antenna ETS-LINDGREN 3160 GTS217 Mar. 30 2011 | Mar. 29 2012
7 EMI Test Software AUDIX E3 N/A N/A N/A
8 Coaxial Cable GTS N/A GTS213 Apr. 01 2011 | Mar. 31 2012
9 Coaxial Cable GTS N/A GTS211 Apr. 01 2011 | Mar. 31 2012
9 Coaxial cable GTS N/A GTS210 Apr. 01 2011 | Mar. 31 2012
11 Coaxial Cable GTS N/A GTS212 Apr. 01 2011 | Mar. 31 2012
12 | Amplifier(100kHz-3GHz) HP 8347A GTS204 Jul. 04 2011 Jul. 03 2012
13 | Amplifier(2GHz-20GHz) HP 8349B GTS206 Jul. 04 2011 Jul. 03 2012
Pre-amplifier AFS33-18002
14 Rohde & Schwarz GTS218 June 30 2011 | June 29 2012
(18-26GHz) 650-30-8P-44
15 Band filter Amindeon 82346 GTS219 | June 30 2011 | June 29 2012
Conducted Emission:
. Inventory Cal.Date Cal.Due date
Item Test Equipment Manufacturer Model No.
No. (mm-dd-yy) (mm-dd-yy)
Shielding Room ZhongYu Electron 7.0(L)x3.0(W)x3.0(H) GTS252 | Jul. 04 2011 Jul. 03 2012
EMI Test Receiver Rohde & Schwarz ESCS30 GTS223 Jul. 04 2011 Jul. 03 2012
10dB Pulse Limita Rohde & Schwarz N/A GTS224 Jul. 04 2011 Jul. 03 2012
SCHWARZBECK
4 LISN NSLK 8127 GTS226 | Jul. 04 2011 Jul. 03 2012
MESS-ELEKTRONIK
5 Coaxial Cable GTS N/A GTS227 | Apr. 012011 Mar. 31 2012
6 EMI Test Software AUDIX E3 N/A N/A N/A

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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6 Testresults and Measurement Data

6.1 Antennarequirement:

Standard requirement: ‘ FCC Partl5 C Section 15.203 /247(c)

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit

so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

15.247(c) (1)(i) requirement:
(i) Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the

maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6dBi.

E.U.T Antenna:

The antenna port is an unconventional port; the best case gain of the antenna is 2.0dBi.
N i 7 7 :

4

Wifi Antenna

Global United Technology Services Co., Ltd. Project No.: GTSE111200988RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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Test Requirement:

FCC Partl5 C Section 15.207

Test Method:

ANSI| C63.4: 2003

Test Frequency Range:

150KHz to 30MHz

Class / Severity:

Class B

Receiver setup:

RBW=9KHz, VBW=30KHz

Limit:

Limit (dBuV)
Frequency range (MHz) OQuasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

Test procedure:

1.

The E.U.T and simulators are connected to the main power through
a line impedance stabilization network(L.l.S.N.). The provide a
500hm/50uH coupling impedance for the measuring equipment.

The peripheral devices are also connected to the main power
through a LISN that provides a 50o0hm/50uH coupling impedance
with 50ohm termination. (Please refers to the block diagram of the
test setup and photographs).

Both sides of A.C. line are checked for maximum conducted
interference. In order to find the maximum emission, the relative
positions of equipment and all of the interface cables must be
changed according to ANSI C63.4: 2003 on conducted
measurement.

Test setup:

Reference Plane

| LISN | LISN
40cm 80cm
20X m AC power
Equipment E.U.T
EMI
Receiver

Test table/Insulation plane

Ramam:

ELUT Egquipment Under Test

LIS Line impedence Stabilization Metwork
Test table height=0.8m

Test Instruments:

Refer to section 5.8 for details

Test mode:

WIFI mode

Test results:

Pass

Measurement Data

Global United Technology Services Co., Ltd.

Project No.: GTSE111200988RF
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Live Line:

Level (usuv)

80

Report No: GTSE11120098801

70

60 FCC PART15 CLASSB QP
[
50 FCC PART15 CLASSB AY
40
30
| ¥ ' 1 My 4 R
20 BT T L SR =5
L IlI |L‘ 1“’:,—|| i IF:HI‘ |'UI = I“ i;l i IU{ ‘q w I"I.LL.‘.L! L] / \‘-r-*ml‘“?lﬁ 2 a e
10| 4
ll. 1 2 5 10 20 30
Trace: 62 Frequency (MHz)
Condition : FCC PART1G CLASSBE QP LISN(Z011) LINE
Job No. : 938RF
Test Node : WIFI mode
Test Engineer: Gavin
FEead LISN Cable Limit  Ower
Freq Level Factor Loss Level Line Limit Eemark
NHz  dBuV dB dB  dBuV  dBuV dB
1 0.191 50.36 0.66 0.10 51.12 B63.98 -1Z.86 QF
2 0.191 354.19 0.66 0.10 34.95 53,98 -19.03 Average
3 0.259 43.45 0.63 0.10 44.18 61.47 -17.29 QF
g 0.259 28.81 0.63 0.10 29.54 b51.47 -21.93 Average
5 0.317 359.07 0.60 0.10 39.77 059.80 -20.03 QF
) 0.317 22.48 0.60 0.10 23.18 49 .80 -26.62 Average
T 0.516 34.66 0.55 0.10 35.31 G56.00 -20.69 QF
8 0.516 23.92 0.55 0.10 24.57 46,00 -21.43 Average
9 0.826 34.75 0.50 0.10 35,35 G5E.00 -20.65 QF
10 0.826 23.57 0.50 0.10 24.17 46.00 -21.83 Averaze
11 1.472 386,37  0.43  0.10 36.90 G56.00 -19.10 QF
12 1.472 23.60 0.43 0.10 24.13 46,00 -21. 87 Average

Global United Technology Services Co., Ltd.

Project No.: GTSE111200988RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
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Neutral Line:

gpLEVe! (aBuV)

70

i, \ FCC PART15 CLASSB OP
|

FCC PART15 CLASSB AV

50
40
30 : o
| l | 1 ll‘\_‘ REUAY ] "'| -!.1". f [l T 1 m
/ | 0 L W { O . l'ill 0/ by 1-,,"1 A I L A
" | ) I Nl ‘v
10 n ' !.‘\ :
0.15 2 5 1 2 5 10 20 30
Trace: 611 Fraquency. (kz)
Condition : FCC PART1S CLASSBE QP LISN(2011) NEUTRAL
Job No. 1 988RF
Test Node : WIFI mode
Test Engineer: Gavin
Eead LISN Cable Limit Ower

Freq Level Factor Loss Level Line Limit Eemark

MHz  dBuV dB dB  dBuV  dBuV dB

1 0.191 51.33 0.66 0.10 52.09 63.98 -11.89 @F
2 0.191 38.17 0.66 0.10 38.93 B3.98 -15.05 Average
3 0.259 43.12 0.63 0.10 43.85 61.47 -17.62 @F
4 0.259 30.59 0.63 0.10 31.3Z 51.47 —20.15 Average
5 0.408 3BE.75 0.5 0.10 36.43 G57.68 -Z21.25 QP
6 0.408 21.62 0.58 0.10 22.30 47.68 —25 38 Average
7 0.513 37.80 0.B5 0.10 38.45 B56.00 -17.55 QP
3 0.513 24.27 0.5 0,10 24.92 46.00 -Z21.08 Average
9 0.830 36.51 0.50 0.10 37.11 56.00 -18.89 @F
10 0.830 25.04 0.50 0.10 25.64 46,00 -20.36 Average
11 1.464 38.48 0.45 0.10 39.01 56.00 -16.99 @F
12 1.464 25,92 0.43 0.10 26.45 46.00 -19.55 Average

Notes:

1. Aninitial pre-scan was performed on the live and neutral lines with peak detector.

2. Quasi-Peak and Average measurement were performed at the frequencies with maximized peak
emission.

3. Final Level =Receiver Read level + LISN Factor + Cable Loss

Global United Technology Services Co., Ltd. Project No.: GTSE111200988RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102
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6.3 Conducted Peak Output Power

Report No: GTSE11120098801

Test Requirement:

FCC Part15 C Section 15.247 (b)(3)

Test Method:

ANSI C63.4:2003 and KDB558074

Limit:

30dBm

Test setup:

Spectrum Analyzer

oo
FauN Ooonod

~]
o o
[~ | o

==l .

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.8 for details

Test mode:

Transmitting mode

Test results:

Pass

Measurement Data

Peak Output Power (dBm) o
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40)
Lowest 15.12 14.95 13.73 13.62
Middle 15.20 14.23 13.80 13.29 30.00 Pass
Highest 15.06 14.21 13.49 13.40

Test plot as follows:

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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‘ Test mode: | 802.11b

*RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz 7.20 dBm
Ref 21 dBm Att 40 dB SWT 2.5 ms 2.413400000 GHz
20 Offdet 1 dB|
L10 _/_{N\
0 /_/ \\
—-10

1 PK
MAXH pliEele] / \
LVL
-30 »H"MJ/ —
T} - A~ AM R—
—-50
--60
L_70 3DB
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 15.12 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 7.11 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.438100000 GHz

20 Offdet 1 dB|

L10 i

—

\a\

Lo /Nv/
-—10

/ AN

-—20
-—30

LVL

|/

175

%‘W\' i

r—60

-—70

Center 2.437 GHz 5 MHz/

Tx Channel

Bandwidth 20 MHz

Middle channel
*RBW 1 MHz

*VBW 3 MHz
SWT 2.5 ms

Power

Ref 21 dBm *Att 30 dB

Span 50 MHz

15.20 dBm

Marker 1 [T1 ]
7.03 dBm
2.460900000 GHz

20 Offdet 1 dB|

10

N [\

s il ™

/

LVL

ac”

M&Utu

Center 2.462 GHz 5 MHz/

Tx Channel

Bandwidth 20 MHz

Highest channel

Power

Span 50 MHz

15.06 dBm

Global United Technology Services Co., Ltd.
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‘ Test mode: | 802.11¢g
“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 4_.57 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.411700000 GHz
20 Offdet 1 dB| ”
10 -
Lo a 3 <
1 PRI o
MAXH Jli==ele] L
,Nv"”w ‘\N‘“k LVL
--30
| _40 —\\\w
-—50
-—60
L _70 3DB
Center 2.412 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 14 .95 dBm
Lowest channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.37 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.434000000 GHz
20 Offdet 1 dB|
+10 -
Lo — . ] l’
o 7
WGl +--20
30 el N LVL
| 40 ’«_,.I\/"_ '\,\,\“
=50
-—60
L _70 3DB
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 14 .23 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.77 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.468100000 GHz
20 Offdet 1 dB|
=10 T
Y.
Lo
o
MGl 20 \
| 30 Ml‘ - LVL
L-40 W W\M
50
——60
70 3DB
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 14.21 dBm

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111200988RF
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Report No: GTSE11120098801

‘ Test mode:

| 802.11n(H20)

®

Hild
>
X| T
ac

Ref 21 dBm

*Att 30 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 2.5 ms

Marker 1 [T1 ]
3.14 dBm
2.415300000 GHz

20 Offdet 1 dB|
10

0

7

<

LVL

Center 2.412 GHz

Tx Channel
Bandwidth

20 MHz

5 MHz/

Power

Lowest channel

Span 50 MHz

13.73 dBm

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 2.57 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.440900000 GHz
20 Offdet 1 dB|
10 T
o — S a—
-—10
|20 I M
| _30 J“”M VW\N% LVL
| _410 .I‘NMV ‘v\\\
Lt M
-—60
l_70 3DB
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 13.80 dBm

Middle channel

*RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz 2.27 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.464900000 GHz
20 Offdet 1 dB|
10

1
Lo Vel = —'~\
-—10
L-20 J‘/ \
L-30 oM L Bk
| 40 NN V\\‘M
~-50
--60
L_70 3DB
Center 2.462 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 20 MHz Power 13.49 dBm

Highest channel

Global United Technology Services Co., Ltd.

Project No.: GTSE111200988RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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GTS

Report No: GTSE11120098801

\ Test mode:

802.11n(H40)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 0.36 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.412800000 GHz
20 Offdet 1 dB|
10
1
L0 ¥
-10
1 PK] // \\
WGl —--20
)/’ \*‘ LVL
3T —
--40
-—50
-—60
-70
Center 2.422 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 40 MHz Power 13.62 dBm

Lowest channel

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -0.57 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.441100000 GHz
20 Offdet 1 dB|
10
o 1
B ’/'/' 'w P and _"E! ﬁ\
-—10
7 A\
WG] —-20 # ™
S N LVL
Qs Ve
40
——50
-—60
——70
Center 2.437 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 40 MHz Power 13.29 dBm
Middle channel
*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -0.42 dBm
Ref 21 dBm *Att 30 dB SWT 2.5 ms 2.443900000 GHz
20 Offget 1 dB|
10
o 1
| ~ —
| 10 - N\
7 N
MAXH Il =2de]
| _3Q \ LVL
N7 A28l
--40
-—50
-—60
——70
Center 2.452 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 40 MHz Power 13.40 dBm

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111200988RF
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6.4 6dB Occupy Bandwidth

Report No: GTSE11120098801

Test Requirement:

FCC Partl5 C Section 15.247 (a)(2)

Test Method:

ANSI C63.4:2003 and KDB558074

Limit: >500KHz
Test setup: Spectrum Analyzer
(e
] oo
(===
= oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.8 for details

Test mode:

Transmitting mode

Test results:

Pass

Measurement Data

6dB Occupy Bandwidth (MHz)
Test CH Limit(KHz) Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40)
Lowest 10.10 16.50 17.70 36.10
Middle 10.10 16.50 17.70 36.10 >500 Pass
Highest 10.00 16.50 17.60 36.20

Test plot as follows:

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111200988RF
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Report No: GTSE11120098801

Test mode: 802.11b

@ RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -0.09 dB
Ref 21 dBm Att 50 dB SWT 5 ms 10.100000000 MHz
T offfet 1 B Varker T 11
—al96 dBm
2|.407000p00 Gz |
1L Pr]
[vies]
oy de

L jﬂﬂu UM\\

L FEll oy

(A W A VYZTINS PRy |

—t

Center 2.412 Ghz 5 MHz/ Span 50 Mhz

Date: 8.DEC.2011 11:48:28

Lowest channel

® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -1.47 dB
Ref 21 dBm Att 30 dB SWT 5 ms 10.100000000 MHZ
FaooTThet T B Tarker T 7T
“2les dsm
2|.432000b00 Gtz
PN
7] b1 2.5 aer
= IYTUVa1 K17
02 f3.49 dg Y

A

A i,

Lz

Center 2.437 GHz 5 MHz/ Span 50 Mz
Date: 8.DEC.2011 12:16:06
® RBW 100 kHz Delta 2 [T1 ]

VB 300 kHz 0.51 de
Ref 21 dbm Att 30 dB SWT & ms 10.000000000 HHz
f20 offfet T B Varker] 1 LT1
-a| 28 aem
2| 457100p00 _cHz | M

Ls——p1 1.07] dBm

> Ji03 of T .

il I A

I g

A VN el

L7

Center 2.462 GHz 5 MHz/ Span 50 MHz

Date: 12.DEC.2011 06:56:31

Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE111200988RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 19 of 56



Report No: GTSE11120098801

Test mode:

802.11g

@ RBW 100 kHz Delta 2 [T1 ]
VB 300 kHz -1.73 dB
Ref 21 dbm Att 30 dB SWT & ms 16.500000000 Mz
F20-oftpet T {B Varker] T [TT
10|47 dem
403800D00_GHz
o PK
L b1 -s.d7 de
1
L RN YN WAl
o ‘ T
A |
MRS Aol
L7
Center 2.412 GHz 5 MHz/ Span 50 Mz
Date: 12.DEC.2011 07:06:57
® “RBW 100 kHz Delta 2 [T1 ]
“VBW 300 kHz -0.85 dB
Ref 21 dem Att 30 dB SUT 5 ms 16.500000000 Mz
o 3 Varker| T [T1
-11f96 dem
2).428800p00_GHz
1PN
L b1 -s.q1 a8
b o R A L]
Z 16T r ‘%
i R -
Lz
Center 2.437 GHz 5 MHz/ Span 50 Mz
Date: 12.DEC.2011 07:16:02
® RBW 100 kHz Delta 2 [T1 ]
VB 300 kHz 0.02 de
Ref 21 dbm Att 30 dB SWT & ms 16.500000000 Mz
2o Offfet I {8 Marker] T L1
-12[40 dem
453800D00_GHz
o PK
L b1 -6.23 as
[ L
D2 J12.23 dp: {V' I
g™ |
L7
Center 2.462 GHz 5 MHz/ Span 50 Mz

Date: 12.DEC.2011 07:22:02

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111200988RF
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Report No: GTSE11120098801

| Test mode:

802.11n(H20)

@ “RBW 100 kHz Delta 2 [11 ]
VBW 300 kHz -0.57 dB
Ref 21 dBm Att 30 dB SWT 5 ms 17 .700000000 MHz
20 = Marker] T [T1
11} 35 dem
2| 403200p00_cHz | M
Py
L b1 -6.4 der
L AL L LA 2
5z Jiz.21 d| [w W»T

L7

Center 2.412 GHz

Date: 12.DEC.2011 07:33:04

5 MHz/ Span 50 MHz

Lowest channel

®

RBW 100 kHz Delta 2 [T1 ]

“VBW 300 kHz 0.58 dB
Ref 21 dBm ALt 30 dB SWT 5 ms 17.700000000 MHz
Fro—orfer—T7E TarReT T ITI
-11144 dBm
2|.a26200bo0 criz |HEN
e
D1 -6.16 di

LA LT LT
%

202 —12 16 aen |-

|0

L7

Center 2.437 GHz

Date: 12.DEC.2011 07:39:20

®

Ref 21 dBm At

5 MHz/ Span 50 MHz

Middle channel

“RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz 0.22 dB
30 dB SWT 5 ms 17.600000000 MHz

20 5

Varker 1 L11
12[10 dem
2|, 453200h00_cHz

——Ip1 -6.43 de:

02 {12.63 dp

Au,

L7

Center 2.462 GHz

Date: 12.DEC.2011 07:43:09

5 MHz/ Span 50 MHz

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102
Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755

2779 8960

Project No.: GTSE111200988RF
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Report No: GTSE11120098801

| Test mode: 802.11n(H40)

@ “RBW 100 kHz Delta 2 [11 ]

VBW 300 kHz 0.12 dB
Ref 21 dBm Att 30 dB SWT 5 ms 36.100000000 MHz

o T o e
15|76 dom
2|, 40a100b00 iz

.
D1 —il-' 7 ldli L
 — ST OB

— |
|t

L7

W\.‘

Center 2.422 GHz 5 MHz/ Span 50 MHz

Date: 12.DEC.2011 07:50:25

Lowest channel

® RBW 100 kHz Delta 2 [T1 ]
“VBMW 300 kitz 1.15 d8
Ref 21 dem Att 30 d8 SWT 5 ms 36.100000000 NHz
Fro-OTfRet T B Tarker] 1 TTT
14|59 dem
2. 419100p00 Gtz

e

— 1
o

L7

Center 2.437 GHz 5 MHz/ Span 50 MHz

Date: 12.DEC.2011 07:59:06

Middle channel

@ “RBW 100 KHz Delta 2 [T1 ]
VBW 300 kHz 0.81 dB
Ref 21 dBm Att 30 dB SWT 5 ms 36.200000000 MHz

20 Offpet iy Marker| T [T1
16/13 denm
20.434000p00_cHz

Py
b1 o da de

L7

Center 2.452 GHz 5 MHz/ Span 50 MHz

Date: 12.DEC.2011 08:04:40

Highest channel

. ol

P ial

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111200988RF
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Report No: GTSE11120098801
6.5 Power Spectral Density

Test Requirement: FCC Partl5 C Section 15.247 (e)

Test Method: ANSI C63.4:2003 and KDB558074

Limit; 8dBm

Test setup:

Spectrum Analyzer

OO
/] OO
[ o |
— Oocoo
oo

Vi

E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.8 for details

Test mode: Transmitting mode

Test results: Pass

Measurement Data

Power Spectral Density (dBm) o
Test CH Limit(dBm) Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40)
Lowest -8.46 -18.35 -20.29 -23.57
Middle -9.51 -17.94 -20.40 -24.12 8.00 Pass
Highest -11.57 -18.90 -20.69 -22.57

Test plot as follows:

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111200988RF
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Report No: GTSE11120098801

Test mode: 802.11b

@ RBW 3 kHz  Marker 1 [T1 ]
VBW 10 kHz -8.46 dBm
Ref 21 dBm Att 30 dB SWT 50 s 2.412961600 GHz
20~ OTThet T {8
L P
o
.
1
Nam - - f AT A
e LA YOS WY NIV T AT YN VY
Center 2.413 GHz 15 kHz/ Span 150 kHz

Date: 10.JAN.2012 07:20:17

Lowest channel

® RBW 3 KkHz Marker 1 [T1 ]
VBW 10 kHz “9.51 dem
Ref 21 dBm Att 30 dB SWT 50 s 2.436024000 GHz
= 5
[A]
P
1
L 2
T TR N L P Y ]
ol et it di g A Aot I IV
L7
Center 2.436 GHz 15 knz/ Span 150 kiz

Date: 9.DEC.2011 06:59:08

Middle channel

® RBW 3 kHz farker 1 [T1 ]
VBW 10 kHz -11.57 dBm
Ref 21 dem Att 30 dB SWT 50 s 2.462507200 GHz
20 5
1Pr]

ISP OIS ISR MY ApPRE Mar WY P TIPS NPT OO

L7

Center 2.4625 GHz 15 kHz/ Span 150 kHz

Date: 12.DEC.2011 06:59:35

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111200988RF

Page 24 of 56



Report No: GTSE11120098801

Test mode: 802.11¢g

@ RBW 3 kHz  Marker 1 [T1 ]
VBW 10 kHz -18.35 dBm

Ref 21 dBm Att 30 dB SWT 50 s 2.413246900 GHz

20 =5

- 'vmwhum AIHN'M W\ﬁ

L7

Center 2.4133 GHz 15 kHz/ Span 150 kHz

Date: 12.DEC.2011 07:10:16

Lowest channel

® RBW 3 kHz farker 1 [T1 1
VBW 10 kHz 17.94 dBm
Ref 21 dBm Att 30 dB SWT 50 s 2.438259500 GHz
f20 OTTpet T B
1P

1
T
WA AL AN T, Ay cinion, TSR ENETO VT R

L7

Center 2.4383 GHz 15 kHz/ Span 150 kHz

Date: 12.DEC.2011 07:17:28

Middle channel

® RBW 3 kHz  Marker 1 [T1 ]
VBW 10 kHz -18.90 dBm
Ref 21 dBm Att 30 dB SWT 50 s 2.457022500 GHz
T offfet T (B
P
1
Y
m JPATY LA PUY (S DY TR YRR EIYR. VI MY TR SRR U |
L7
Center 2.457 GHz 15 kHz/ Span 150 kHz

Date: 12.DEC.2011 07:25:34

Highest channel

Global United Technology Services Co., Ltd.
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111200988RF
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Report No

: GTSE11120098801

‘ Test mode:

802.11n(H20)

@ RBW 3 kHz  Marker 1 [T1 ]
VBW 10 kHz -20.29 dBm
Ref 21 dBm Att 30 dB SWT 50 s 2.417021600 GHz
= 5
[A]
P

¢
i
£
{
;
:
:
:

) T |
Ah

L7

Center 2.417 GHz 15 kHz/ Span 150 kHz

Date: 12.DEC.2011 07:34:36

Lowest channel

® RBW 3 kHz farker 1 [T1 1
VBW 10 kHz 20.40 dBm

Ref 21 dBm Att 30 dB SWT 50 s 2.442028800 GHz
fz0"OFTfet T ¢B

L7

Center 2.442 GHz 15 kHz/ Span 150 kHz

Date: 12.DEC.2011 07:40:40

Middle channel

® REBW 3 kHz  Marker 1 [T1 ]

VBW 10 kHz -20.69 dBm
Ref 21 dBm Att 30 dB SWT 50 s 2.465770000 GHz
G

[~]
T ONIIY ST [T TRV YT VRIS (R ST Yo W
i

=
Center 2.4658 GHz 15 kHz/ Span 150 kHz

Date: 12.DEC.2011 07:44:37

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111200988RF
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Report No

: GTSE11120098801

‘ Test mode:

802.11n(H40)

@ RBW 3 KkHz Marker 1 [T1 ]
VBW 10 kHz -23.57 dem
Ref 21 dbm Att 30 dB SWT 50 s 2.428267000 GHz
= 5
[A]

P

My I L T 0 it sl AL

A
L7
Center 2.4283 GHz 15 knz/ Span 150 kiz

Date: 12.DEC.2011 08:00:33

Lowest channel

® RBW 3 Kz farker 1 [T1 ]
VBW 10 Kz -24.12 dem
Ref 21 dem Att 30 dB SUT 50 s 2.433309900 GHz
feoOfffet T B
[A]
1 PK
T
h WY
) st el A
s L T PR
¥ Yool
Lz
Center 2.4333 Ghz 15 kiz/ Span 150 kiz

Date: 12.DEC.2011 07:51:49

Middle channel

® RBW 3 KkHz Marker 1 [T1 ]
VBW 10 kHz -22.57 dem

Ref 21 dBm Att 30 dB SWT 50 s 2.443264000 GHz
T2 offfet 1B

L7

Center 2.4433 GHz 15 kHz/ Span 150 kHz

Date: 12.DEC.2011 08:06:04

Highest channel

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960

Project No.: GTSE111200988RF
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6.6 Band Edge

Report No: GTSE11120098801

6.6.1 Conducted Emission Method

Test Requirement:

FCC Partl5 C Section 15.247 (d)

Test Method:

ANSI C63.4:2003 and KDB558074

Limit;

In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup:

Spectrum Analyzer

OoOoO
dw | ooo

OoOoO
— OoOoO

oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.8 for details

Test mode: Transmitting mode
Test results: Pass
Test plot as follows:
Global United Technology Services Co., Ltd. Project No.: GTSE111200988RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 28 of 56




GTS

Report No: GTSE11120098801

‘ Test mode:802.11b

® “RBW 100 kHz Varker 3 [T1 ] ® “RBW 100 KMz Marker 3 [T1 1
VBW 300 kHz -38.02 dBm VBW 300 kHz -48.16 dBm
Ref 21 dBm Att 50 dB SWT 5 ms 2.400000000 GHz Ref 21 dBm Att 30 dB SWT 5 ms 2.483500000 GHz
f20 5 Marker] T LT1 20 = Marker| 1 [11
-0}09 dBm 224 dBm
2| 412504p00 _ctiz | EM 2. 461000p00_GHz
Marker| 2 [T1 Marker| 2 [T1
LK . 1
N -10[37 dBm A -17|85 dBm
ba—o.dods 3 403762b00 Gl R i AZ0c00hon Gz,
L n ™ M\IA‘% ol | q‘\un‘
o ol §IJJ' L\. 1 D2 -17.93 dpm
3 DB B
e
PPN RYYD o o W \% W ‘
LN WU O AT
- L7
Center 2.40276 GHz 4.2 MHz/ Span 42 MHz Center 2.4755 GHz 5 MHz/ Span 50 MHz
Date: 8.DEC.2011 11:53:05 Date: 12.DEC.2011 07:02:36

Lowest channel Highest channel

Test mode:802.11g

® “RBW 100 kHz Marker 3 [T1 ] ® *RBW 100 kHz Marker 3 [T1 ]
VBW 300 KHz 36.88 dBm “VBW 300 kHz 48.33 dBm
Ref 21 dBm “Att 30 dB SWT 5 ms 2.400000000 GHz Ref 21 dBm “Att 30 dB SWT 5 ms 2.483500000 GHz
20 e Varker] 1 LT1 20 5 Marker 1 [T1
5{35 dBm 6{06 dBm
2| 417000p00 Gz | M 2. 463300p00 Gtz
— Marker| 2 [T1 = Marker| 2 [T1
-25/27 dBm [ -25|78 dBm
4032200000 G 471200b00 Guz] |\

1
b1 -5.35 dBm v

Wy JUU N
1

B
-
—

S
S
=

LA

D2 -P5.35 df /2 k\t“‘ »JI( D2 —26.06 dpm

]
PN STTP WY WMM \M“‘w Kb

Center 2.4 GHz 5 MHz/ Span 50 MHz Center 2.476 GHz 5 MHz/ Span 50 MHz

Date: 12.DEC.2011 07:08:03 Date: 12.DEC.2011 07:28:58

Lowest channel Highest channel

Global United Technology Services Co., Ltd. Project No.: GTSE111200988RF
2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 29 of 56



GTS

Report No: GTSE11120098801

| Test mode:802.11n(H20)

® “RBW 100 kHz Varker 3 [T1 ] ® “RBW 100 KMz Marker 3 [T1 1
VBW 300 kHz -38.12 dBm VBW 300 kHz -48.23 dBm
Ref 21 dBm Att 30 dB SWT 5 ms 2.400000000 GHz Ref 21 dBm Att 30 dB SWT 5 ms 2.483500000 GHz
20 = Varker] 1 L11 20 5 Varker] 1 [11
-6[40 dBm -6|54 dBm
2| 417100p00 Gz 2| 463300p00_GHz
Marker| 2 [T1 Marker| 2 [T1
1 PK L PK] .
-26[57 dBm -26[67 dBm
402600p00 GiL 4z1700ha0 ciiz),
1 1
D1 -6.4 dBr v D1 -6.54 PR
N AL L LT o T LT
2 6.4 \\ ’[ D2 {26.54 dpn
PPN (TR (PR TA N MAAMJ‘ Ao A anh ARy
= -7
Center 2.3975 GHz 5 MHz/ Span 50 MHz Center 2.4768 GHz 5 MHz/ Span 50 MHz
Date: 12.DEC.2011 07:36:26 Date: 12.DEC.2011 07:46:03
® “RBW 100 kHz Marker 3 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 43.94 dBm “VBW 300 kHz 49.15 dBm
Ref 21 dBm “Att 30 dB SWT 10 ms 2.400000000 GHz Ref 21 dBm “Att 30 dB SWT 10 ms 2.483500000 GHz
20 = Varker] 1 L[T1 20 = Warker] 2 LT1
of27 dBm 29[ 23 dBm
2| 413206000 cHz | M 2|.470760p00_GHz
Marker| 2 [T1
K 1Py
-20[36 dBm s
403312b00 Gi
1
D1 -9 B Y E D1 -8 1By

/& LA FL*&MJ«»JJ,.L

Start 2.39 GHz 5.2 MHz/ Stop 2.442 GHz

Date: 12.DEC.2011 07:54:16

Lowest channel

i ] e

o

[ 2 8.82 dp:

=
‘

Start 2.432 GHz 6.8 MHz/

Date: 12.DEC.2011 08:07:43

Highest channel

Stop 2.5 GHz

Global United Technology Services Co., Ltd.

Project No.: GTSE111200988RF

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,

Shenzhen, China 518102

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960
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Report No: GTSE11120098801

6.6.2 Radiated Emission Method

Test Requirement:

FCC Part15 C Section 15.209 and 15.205

Test Method:

ANSI C63.4: 2003

Test Frequency Range:

2.3GHz to 2.5GHz

Test site: Measurement Distance: 3m
Receiver setup:
Frequency Detector RBW VBW Remark
Peak 1MHz 3MHz Peak Value
Above 1GHz Average 1MHz 10Hz Average Value
Limit:
Frequency Limit (dBuV/m @3m) Remark
54.00 Average Value
Above 1GHz 74.00 Peak Value

Test Procedure:

The EUT was placed on the top of a rotating table 0.8 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees
to determine the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

The antenna height is varied from one meter to four meters above
the ground to determine the maximum value of the field strength.
Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

For each suspected emission, the EUT was arranged to its worst
case and then the antenna was tuned to heights from 1 meter to 4
meters and the rota table was turned from O degrees to 360 degrees
to find the maximum reading.

The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.

Test setup:

EUT

—=1
Antenna Tower

—

Horn Antenna
S

Table A DA

=
/ Spectrum
A Di\ Analyzer
; .
Turn
1

Test Instruments:

Refer to section 5.8 for details

Test mode:

Transmitting mode

Test results:

Pass
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Report No: GTSE11120098801

Test channel: 802.11b ‘ Lowest ‘ Level: ‘ Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|\C}|HZ) y Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2390.00 41.53 27.58 3.81 34.83 38.09 74.00 -35.91 Horizontal
2400.00 41.94 27.58 3.83 34.83 38.52 74.00 -35.48 Horizontal
2390.00 42.85 27.58 3.81 34.83 39.41 74.00 -34.59 Vertical
2400.00 43.26 27.58 3.83 34.83 39.84 74.00 -34.16 Vertical
\ Test channel: 802.11b \ Lowest | Level: \ Average
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\chHz) y Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2390.00 32.15 27.58 3.81 34.83 28.71 54.00 -25.29 Horizontal
2400.00 32.37 27.58 3.83 34.83 28.95 54.00 -25.05 Horizontal
2390.00 33.47 27.58 3.81 34.83 30.03 54.00 -23.97 Vertical
2400.00 33.69 27.58 3.83 34.83 30.27 54.00 -23.73 Vertical
Test channel: 802.11b | Highest \ Level: \ Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(leIHz) y Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 41.40 27.52 3.89 34.86 37.95 74.00 -36.05 Horizontal
2500.00 41.66 27.55 3.90 34.87 38.24 74.00 -35.76 Horizontal
2483.50 42.72 27.52 3.89 34.86 39.27 74.00 -34.73 Vertical
2500.00 42.98 27.55 3.90 34.87 39.56 74.00 -34.44 Vertical
\ Test channel: 802.11b \ Highest \ Level: \ Average
Erequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 32.33 27.52 3.89 34.86 28.88 54.00 -25.12 Horizontal
2500.00 32.61 27.55 3.90 34.87 29.19 54.00 -24.81 Horizontal
2483.50 33.65 27.52 3.89 34.86 30.20 54.00 -23.80 Vertical
2500.00 33.93 27.55 3.90 34.87 30.51 54.00 -23.49 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test channel: 802.11g ‘ Lowest ‘ Level: ‘ Peak
Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2390.00 41.21 27.58 3.81 34.83 37.77 74.00 -36.23 Horizontal
2400.00 41.62 27.58 3.83 34.83 38.20 74.00 -35.80 Horizontal
2390.00 43.95 27.58 3.81 34.83 40.51 74.00 -33.49 Vertical
2400.00 44.36 27.58 3.83 34.83 40.94 74.00 -33.06 Vertical
\ Test channel: 802.11g \ Lowest | Level: \ Average
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 31.83 27.58 3.81 34.83 28.39 54.00 -25.61 Horizontal
2400.00 32.05 27.58 3.83 34.83 28.63 54.00 -25.37 Horizontal
2390.00 34.57 27.58 3.81 34.83 31.13 54.00 -22.87 Vertical
2400.00 34.79 27.58 3.83 34.83 31.37 54.00 -22.63 Vertical
Test channel: 802.11g | Highest ‘ Level: ‘ Peak
Frequency Read Antenna Cable Preamp Level Limit Line Qvgr o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 41.08 27.52 3.89 34.86 37.63 74.00 -36.37 Horizontal
2500.00 41.34 27.55 3.90 34.87 37.92 74.00 -36.08 Horizontal
2483.50 43.82 27.52 3.89 34.86 40.37 74.00 -33.63 Vertical
2500.00 44.08 27.55 3.90 34.87 40.66 74.00 -33.34 Vertical
\ Test channel: 802.11g \ Highest \ Level: \ Average
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 32.01 27.52 3.89 34.86 28.56 54.00 -25.44 Horizontal
2500.00 32.29 27.55 3.90 34.87 28.87 54.00 -25.13 Horizontal
2483.50 34.75 27.52 3.89 34.86 31.30 54.00 -22.70 Vertical
2500.00 35.03 27.55 3.90 34.87 31.61 54.00 -22.39 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test channel: 802.11n(H20) ‘ Lowest ‘ Level: ‘ Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|\C}|HZ) y Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2390.00 40.86 27.58 3.81 34.83 37.42 74.00 -36.58 Horizontal
2400.00 41.27 27.58 3.83 34.83 37.85 74.00 -36.15 Horizontal
2390.00 43.60 27.58 3.81 34.83 40.16 74.00 -33.84 Vertical
2400.00 44.01 27.58 3.83 34.83 40.59 74.00 -33.41 Vertical
\ Test channel: 802.11n(H20) \ Lowest | Level: \ Average
Erequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 31.48 27.58 3.81 34.83 28.04 54.00 -25.96 Horizontal
2400.00 31.70 27.58 3.83 34.83 28.28 54.00 -25.72 Horizontal
2390.00 34.22 27.58 3.81 34.83 30.78 54.00 -23.22 Vertical
2400.00 34.44 27.58 3.83 34.83 31.02 54.00 -22.98 Vertical
Test channel: 802.11n(H20) | Highest \ Level: \ Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor @Buv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 40.73 27.52 3.89 34.86 37.28 74.00 -36.72 Horizontal
2500.00 40.99 27.55 3.90 34.87 37.57 74.00 -36.43 Horizontal
2483.50 43.47 27.52 3.89 34.86 40.02 74.00 -33.98 Vertical
2500.00 43.73 27.55 3.90 34.87 40.31 74.00 -33.69 Vertical
\ Test channel: 802.11n(H20) \ Highest \ Level: \ Average
Erequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 31.66 27.52 3.89 34.86 28.21 54.00 -25.79 Horizontal
2500.00 31.94 27.55 3.90 34.87 28.52 54.00 -25.48 Horizontal
2483.50 34.40 27.52 3.89 34.86 30.95 54.00 -23.05 Vertical
2500.00 34.68 27.55 3.90 34.87 31.26 54.00 -22.74 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test channel: 802.11n(H40) ‘ Lowest ‘ Level: ‘ Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(|\C}|HZ) y Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2390.00 42.21 27.58 3.81 34.83 38.77 74.00 -35.23 Horizontal
2400.00 42.62 27.58 3.83 34.83 39.20 74.00 -34.80 Horizontal
2390.00 43.34 27.58 3.81 34.83 39.90 74.00 -34.10 Vertical
2400.00 43.75 27.58 3.83 34.83 40.33 74.00 -33.67 Vertical
\ Test channel: 802.11n(H40) \ Lowest | Level: \ Average
Erequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2390.00 32.83 27.58 3.81 34.83 29.39 54.00 -24.61 Horizontal
2400.00 33.05 27.58 3.83 34.83 29.63 54.00 -24.37 Horizontal
2390.00 33.96 27.58 3.81 34.83 30.52 54.00 -23.48 Vertical
2400.00 34.18 27.58 3.83 34.83 30.76 54.00 -23.24 Vertical
Test channel: 802.11n(H40) | Highest \ Level: \ Peak
Frequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor @Buv/m) | (dBuV/m) Limit Polarization
(dBuVv) (dB/m) (dB) (dB) (dB)
2483.50 42.08 27.52 3.89 34.86 38.63 74.00 -35.37 Horizontal
2500.00 42.34 27.55 3.90 34.87 38.92 74.00 -35.08 Horizontal
2483.50 43.21 27.52 3.89 34.86 39.76 74.00 -34.24 Vertical
2500.00 43.47 27.55 3.90 34.87 40.05 74.00 -33.95 Vertical
\ Test channel: 802.11n(H40) \ Highest \ Level: \ Average
Erequenc Read Antenna Cable Preamp Level Limit Line Over
(I\(jIHz) y Level Factor Loss Factor (dBuV/m) | (dBuV/m) Limit Polarization
(dBuV) (dB/m) (dB) (dB) (dB)
2483.50 33.01 27.52 3.89 34.86 29.56 54.00 -24.44 Horizontal
2500.00 33.29 27.55 3.90 34.87 29.87 54.00 -24.13 Horizontal
2483.50 34.14 27.52 3.89 34.86 30.69 54.00 -23.31 Vertical
2500.00 34.42 27.55 3.90 34.87 31.00 54.00 -23.00 Vertical
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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6.7 Spurious Emission

Report No: GTSE11120098801

6.7.1 Conducted Emission Method

Test Requirement:

FCC Partl5 C Section 15.247 (d)

Test Method:

ANSI C63.4:2003 and KDB558074

Limit:

In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20 dB
below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement.

Test setup:

Spectrum Analyzer

Ooonod
""'-\ o o
Ooonod

A RO

Non-Conducted Table

Ground Reference Plane

Test Instruments:

Refer to section 5.8 for details

Test mode: Transmitting mode
Test results: Pass
Test plot as follows:
Global United Technology Services Co., Ltd. Project No.: GTSE111200988RF
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Test mode:802.11b

Lowest channel

“RBW 100 kHz Marker 2 [T1 ] ® “RBW 100 kHz Warker 1 [T1 ]
VBW 300 kHz -38.18 dBm VBW 300 kHz -39.23 dBm
Ref 21 dBm Att 30 dB SWT 1 s 4.815600000 GHz Ref 21 dBm Att 30 dB SWT 1.5 s 14.590000000 GHz
% ot Tarker| T LT11 2o ot
-0} 77 dBm
L. 2| 402860000 GHz [A]
1 PK 1 PK]
frrer] 1
o o
2 38 L
NMWM
T " AANMWWLWMmI ) hrigh W wwwfv
f-7
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz
Date: 8.DEC.2011 12:02:46 Date: 8.DEC.2011 12:03:29

30MHz~10GHz 10GHz~25GHz
Middle channel
®

RBW 100 kHz Marker 2 [T1 ] ® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 KHz -46.76 dem “VBW 300 kHz -40.09 dem
Ref 21 dBm Att 30 dB SWT 1 s 3.619200000 GHz Ref 21 dBm Att 30 dB SWT 1.5 s 13.600000000 GHz
[20-OFffet T {8 Warker| T LT1 20 offfet T B
~1]e1 dem
L 2| 422800000 _GHz [A]
ToTE - T-1gr d L
2 pifet q 2 181 dpr
308 E
1
v
. WWMWMWWMM
Jeobatpufil ST POVES 0 EYRINP0 ) TRTORY SCVVN YU YO TR MY N
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz
Date: 9.DEC.2011 07:00:10 Date: 9.DEC.2011 07:00:35

30MHz~10GHz 10GHz~25GHz
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Highest channel

“RBW 100 kHz Marker 2 [T1 ] @ “RBW 100 kHz Warker 1 [T1 ]
VBW 300 kHz 45.79 dBm VBW 300 kHz 40.28 dBm
Ref 21 dBm Att 30 dB SWT 1 s 4.915300000 GHz Ref 21 dBm Att 30 dB SWT 1.5 s 14.740000000 GHz
% ot Tarker T 7T % ot
0f60 dBm
Lo 2| aszonoboo ciiz | [~
1 PK 1 PK]
e :
o0,
[z
o8
1
U SOOI (.S PRI AT { PRV YOO PV RTINEN P thn i
| b7
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz
Date: 12.DEC.2011 07:03:38 Date: 12.DEC.2011 07:04:33

30MHz~10GHz 10GHz~25GHz

Test mode:802.11¢g

Lowest channel

RBW 100 kHz Marker 2 [T1 ] ® RBW 100 kHz WMarker 1 [T1 ]
“VBW 300 kHz -46.38 dBm VBW 300 kHz -39.54 dBm
Ref 21 dBm Att 30 dB SWT 1 s 5.274220000 GHz Ref 21 dBm Att 30 dB SWT 1.5 s 13.630000000 GHz
[0~ Offfet I ¢B WMarker] 1 [T1 [20~Offfet I (B
-8{55 dBm
. 2| 402860b00 otz |EE [A]
1Pk 1Pk
L L
1
- " - ™
— D1 -8.55 = D1 -8.55
2 8155 df 2 28.55 dBn

A T T e R s s e e e i

b-60.

Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

Date: 12.DEC.2011 07:12:54 Date: 12.DEC.2011 07:13:11

30MHz~10GHz 10GHz~25GHz
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Middle channel
®

“RBW 100 kHz Marker 2 [T1 ] @ “RBW 100 kHz Warker 1 [T1 ]
VBW 300 kHz -47.45 dBm VBW 300 kHz -40.35 dBm
Ref 21 dBm Att 30 dB SWT 1 s 3.679020000 GHz Ref 21 dBm Att 30 dB SWT 1.5 s 15.280000000 GHz
= =t Tarker] T ITT % =t
-8}91 dBm
e 2| 442740000 GHz .l
[T PK 1 P4
frier]
1
- D1 -8.91 dBm L D1 -s.91 dB
D2 28 P1 dj D2 -28.91 dBm
o8
1
Y AT T SUT TIT VAT IR ORTY N U] AR YR COry Rw AT b L ) i
L b7
Start 30 MHz 997 MHz/ Stop 10 GHz

Start 10 GHz 1.5 GHz/ Stop 25 GHz

Date: 12.DEC.2011 07:19:39 Date: 12.DEC.2011 07:19:57

30MHz~10GHz 10GHz~25GHz
Highest channel

RBW 100 KHz Marker 2 [T1 ] ®

RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -47.50 dBm VBW 300 kHz -40.44 dBm
Ref 21 dBm Att 30 dB SWT 1 s 5.234340000 GHz Ref 21 dBm Att 30 dB SWT 1.5 s 15.070000000 GHz
[20-Offpet 1 B Marker| 1 [T1 f20-offpet I B
-10]05 dBm
. o asz7a0boo criz |8 o
P
L U
1
308
1
- A adiini g Ao, i, M il s
My 5 Msss it oot d i oot A AN koo Magn bl M At g
Start 30 MHz 997 MHz/

Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz

Date: 12.DEC.2011 07:30:00 Date: 12.DEC.2011 07:30:13

30MHz~10GHz 10GHz~25GHz

Global United Technology Services Co., Ltd.

2nd Floor, Block No.2, Laodong Industrial Zone, Xixiang Road Baoan District,
Shenzhen, China 518102

Project No.: GTSE111200988RF

Telephone: +86 (0) 755 2779 8480 Fax: +86 (0) 755 2779 8960 Page 39 of 56



GTS

Report No: GTSE11120098801

Test mode:802.11n(H20)

Lowest channel

“RBW 100 kHz Marker 2 [T1 ]

VBW 300 kHz -47.15 dBm
Ref 21 dBm Att 30 dB SWT 1 s 4.277220000 GHz
20 et Marker|[ 1 [T1
-10|21 dBm
2| 40286000 _ctiz
i P
=
1
o8
2
A FR TN pihaal it i e ol K g L i i sl
Start 30 MHz 997 MHz/ Stop 10 GHz

Date: 12.DEC.2011 07:37:07

30MHz~10GHz
Middle channel
®

RBW 100 kHz Marker 2 [T1 ]

“VBW 300 kHz -46.54 dBm
Ref 21 dBm Att 30 dB SWT 1 s 4.237340000 GHz
fFoo—oftpet I ¢B Marker] 1 LT1

-6}15 dBm

2] 442740000 GHz

D2 -26.J15 KB

Laggdbodaniiddal, oo o RPN/ L FNTT YT

Start 30 MHz 997 MHz/ Stop 10 GHz

Date: 12.DEC.2011 07:41:22

30MHz~10GHz

® “RBW 100 kHz Warker 1 [T1 ]

VBW 300 kHz -39.85 dBm
Ref 21 dBm Att 30 dB SWT 1.5 s 13.600000000 GHz
S5 oTTReT
L~
o
.
1
F
TO A APW ) i
L7

Start 10 GHz 1.5 GHz/ Stop 25 GHz

Date: 12.DEC.2011 07:37:24

10GHz~25GHz

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.60 dBm
Ref 21 dBm Att 30 dB SWT 1.5 s 13.720000000 GHz
20 OFffet 1 {B
LA

D1 46.15 dB|

D2 -26.15 dB

Start 10 GHz 1.5 GHz/ Stop 25 GHz

Date: 12.DEC.2011 07:41:37

10GHz~25GHz
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Highest channel

“RBW 100 kHz Marker 2 [T1 ] <§%> “RBW 100 kHz Warker 1 [T1 ]
VBW 300 kHz 47 .08 dBm VBW 300 kHz 40.40 dBm
Ref 21 dBm Att 30 dB SWT 1 s 3.399860000 GHz Ref 21 dBm Att 30 dB SWT 1.5 s 13.630000000 GHz
= =t Tarker] T ITT 7o OTTEet
6L79 dBm
Lo 2| aszonohoo ciiz | =
1 PK 1 P4
frier]
1
1 -6. 1 -6.79 d
f-z0
D2 -26.F9 dj D2 -26.79 dpm
[
oe
1
] NJxLﬁLpUAUNA”AVM“'““'“"“4~Mr“djuAf“xJ’A“*ﬂuN’“*vMUV"*‘Nk
e IS P 10 TV T TPRT. LYo P iy MUt ] g A gt b AR e
T
_ Lo
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz
Date: 12.DEC.2011 07:48:10 Date: 12.DEC.2011 07:48:27

30MHz~10GHz 10GHz~25GHz

Test mode:802.11n(H40)

Lowest channel

RBW 100 kHz Marker 2 [T1 ] ® RBW 100 kHz WMarker 1 [T1 ]
“VBW 300 kHz -46.52 dBm VBW 300 kHz -40.11 dBm
Ref 21 dBm Att 30 dB SWT 1 s 3.200460000 GHz Ref 21 dBm Att 30 dB SWT 1.5 s 13.600000000 GHz
[0~ Offfet I ¢B WMarker] 1 [T1 [20~Offfet I (B
-9176 dBm
. 2| 402860b00 otz |EE [A]
L L
1
1o 1o
se bolzs 02 ba 76
08
1
v
? WW*"\M%WW‘MWM
doll, A ek b e NS A M At S sirril
k60
Start 30 MHz 997 MHz/ Stop 10 GHz Start 10 GHz 1.5 GHz/ Stop 25 GHz
Date: 12.DEC.2011 07:55:20 Date: 12.DEC.2011 07:55:47

30MHz~10GHz 10GHz~25GHz
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“RBW 100 kHz Marker 2 [T1 ]

Middle channel
®

VBW 300 kHz -46.71 dBm
Ref 21 dBm Att 30 dB SWT 1 s 5.074820000 GHz
20 et Varker] 1 LT1
-o|e8 dBm
| 2| 436925000 Gz
G
=
1
- 1 o
o ke
o8
Sa gk Lk AL At g A g il TP (TR PRy )
Start 30 MHz 997 WHz/ Stop 10 GHz
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6.7.2 Radiated Emission Method

Test Requirement: FCC Partl5 C Section 15.209 and 15.205

Test Method: ANSI C63.4:2003

Test Frequency Range: 30MHz to 25GHz

Test site: Measurement Distance: 3m

Receiver setup:

Frequency Detector RBW VBW Remark

30MHz-1GHz Quasi-peak 100KHz 300KHz Quasi-peak Value

Peak 1MHz 3MHz Peak Value

Above 1GHz

Average 1MHz 10Hz Average Value

Limit:

Frequency Limit (dBuV/m @3m) Remark

30MHz-88MHz 40.0 Quasi-peak Value

88MHz-216MHz 43.5 Quasi-peak Value

216MHz-960MHz 46.0 Quasi-peak Value

960MHz-1GHz 54.0 Quasi-peak Value

Above 1GHz 54.0 Average Value

74.0 Peak Value

Test Procedure: 1. The EUT was placed on the top of a rotating table 0.8 meters above
the ground at a 3 meter camber. The table was rotated 360 degrees
to determine the position of the highest radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna
tower.

3. The antenna height is varied from one meter to four meters above
the ground to determine the maximum value of the field strength.
Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

4. For each suspected emission, the EUT was arranged to its worst
case and then the antenna was tuned to heights from 1 meter to 4
meters and the rota table was turned from O degrees to 360 degrees
to find the maximum reading.

5. The test-receiver system was set to Peak Detect Function and
Specified Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than
the limit specified, then testing could be stopped and the peak values
of the EUT would be reported. Otherwise the emissions that did not
have 10dB margin would be re-tested one by one using peak, quasi-
peak or average method as specified and then reported in a data
sheet.
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Test setup:

Below 1GHz
E T Antenna Tower
ceeem 3m <.J§ ........ Search
EUT v { // Antenna
4m /
RF Test
'? —_ L Receiver
Tun v Iv ! I\
o 08m : Im
Table :
e 62
: e I ]
IS /g//////}/////////}///
Ground Plane
Above 1GHz
;— T Antenna Tower
'EYEY -3 3n‘| (..i........{ L4 P — Hor" A"le""a
EUT v /
4m Spectrum
A Dg\ Analyzer
: \:7 [ \k |
Turn O.gm Im \ D
el j?‘ - '9 Amplifier I., EE
i H 1 | — 1
Test Instruments: Refer to section 5.8 for details
Test mode: Transmitting mode
Test results: Pass
Below 1GHz
Read Antenna Cable L Over
Fr((el\cjll;'ezr;cy Level Factor Loss F:crt% ?T de) ( dlléi\\lle/:n) l(‘('jg:j\l/‘/'r?g Limit polarization
(dBuVv) (dB/m) (dB) (dB)
68.39 54.96 12.34 0.39 31.89 35.80 40.00 -4.20 Vertical
80.08 56.29 11.70 0.43 31.81 36.61 40.00 -3.39 Vertical
152.13 59.99 8.35 0.61 32.00 36.95 43.50 -6.55 Vertical
244.23 57.99 12.03 0.89 32.28 38.63 46.00 -7.37 Vertical
373.31 53.83 14.57 1.20 32.31 37.29 46.00 -8.71 Vertical
499.43 52.52 16.58 1.46 31.62 38.94 46.00 -7.06 Vertical
54.64 51.17 16.04 0.34 31.99 35.56 40.00 -4.44 Horizontal
80.08 52.80 11.70 0.43 31.81 33.12 40.00 -6.88 Horizontal
156.46 59.28 8.51 0.62 32.01 36.40 43.50 -7.10 Horizontal
244.23 61.04 12.03 0.89 32.28 41.68 46.00 -4.32 Horizontal
381.25 55.92 14.66 1.21 32.32 39.47 46.00 -6.53 Horizontal
480.53 56.68 16.08 1.42 31.75 42.43 46.00 -3.57 Horizontal
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Above 1GHz
Test mode: | 802.11b | Test channel: | Lowest | Remark: | Peak
Frequency Eeadl AF“te?”a (li_able FPrteapoB) Level Limit Line (Bve{ \arizati
eve actor 0SS actor mi olarization
(MHz) (dBwY) (dBIm) B) (dBuV/m) | (dBuV/m) B) P
4824.00 44 .24 31.55 5.89 35.47 46.21 74.00 -27.79 Vertical
7236.00 44.52 36.50 7.10 35.30 52.82 74.00 -21.18 Vertical
9648.00 42.92 38.14 9.01 35.73 54.34 74.00 -19.66 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
4824.00 43.98 31.55 5.89 35.47 45.95 74.00 -28.05 Horizontal
7236.00 44.26 36.50 7.10 35.30 52.56 74.00 -21.44 Horizontal
9648.00 42.66 38.14 9.01 35.73 54.08 74.00 -19.92 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
Testmode: |  802.11b | Testchannel: | Lowest |  Remark: | Average
Frequency Read Antenna Cable Preamp Level Limit Line O_ve_r o
(MH2) Level Factor Loss Factor (dBuv/m) | (dBuv/m) Limit | polarization
(dBuv) | (dB/m) (dB) (dB) (dB)
4824.00 34.19 31.55 5.89 35.47 36.16 54.00 -17.84 Vertical
7236.00 35.16 36.50 7.10 35.30 43.46 54.00 -10.54 Vertical
9648.00 33.38 38.14 9.01 35.73 44.80 54.00 -9.20 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
4824.00 33.93 31.55 5.89 35.47 35.90 54.00 -18.10 | Horizontal
7236.00 34.90 36.50 7.10 35.30 43.20 54.00 -10.80 | Horizontal
9648.00 33.12 38.14 9.01 35.73 44,54 54.00 -9.46 Horizontal
12060.00 * 54.00 Horizontal
14472.00 54.00 Horizontal
Test mode: | 802.11b [ Test channel: | Middle | Remark: | Peak
Frequency E: agl Algl;?:?c?ra ?_22? F:crt%arlr?de) Level Limit Line (L)\r/ne{ olarization
Vi mi 1zall
(MHz) (dBWY) (dBm) B) (dBuV/m) | (dBuv/m) B) P
4874.00 44.41 31.57 5.91 35.48 46.41 74.00 -27.59 Vertical
7311.00 44.20 36.48 7.14 35.28 52.54 74.00 -21.46 Vertical
9748.00 44.24 38.45 9.06 35.75 56.00 74.00 -18.00 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
4874.00 44.15 31.57 5.91 35.48 46.15 74.00 -27.85 Horizontal
7311.00 43.94 36.48 7.14 35.28 52.28 74.00 -21.72 Horizontal
9748.00 43.98 38.45 9.06 35.75 55.74 74.00 -18.26 Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. " means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: | 802.11b | Test channel: | Middle | Remark: | Average
Frequency Read Antenna Cable Preamp Level Limit Line Over
(MHz) (gg\ﬁ/l) (I?ﬁ?)(:/tn(z; IE(;)S Factor (dB) (dBuV/m) (dBuV/m) Iz(ljrgl)t polarization
4874.00 34.27 31.57 5.91 35.48 36.27 54.00 -17.73 Vertical
7311.00 35.10 36.48 7.14 35.28 43.44 54.00 -10.56 Vertical
9748.00 34.89 38.45 9.06 35.75 46.65 54.00 -7.35 Vertical
12185.00 * 54.00 Vertical
14622.00 54.00 Vertical
4874.00 34.01 31.57 5.91 35.48 36.01 54.00 -17.99 Horizontal
7311.00 34.84 36.48 7.14 35.28 43.18 54.00 -10.82 Horizontal
9748.00 34.63 38.45 9.06 35.75 46.39 54.00 -7.61 Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
Test mode: | 802.11b | Test channel: [ Highest | Remark: | Peak
Frequency Read Antenna Cable Preamp Level Limit Line Over
(MHz) (Iag\a?/l) (Ifj?ac/tr?]r) IES;? Factor (dB) (dBuV/m) (dBuV/m) |Z(Ijl’gl)t polarization
4924.00 44.23 31.61 5.93 35.49 46.28 74.00 -27.72 Vertical
7386.00 44.41 36.52 7.16 35.24 52.85 74.00 -21.15 Vertical
9848.00 43.71 38.70 9.08 35.77 55.72 74.00 -18.28 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
4924.00 43.97 31.61 5.93 35.49 46.02 74.00 -27.98 Horizontal
7386.00 44.15 36.52 7.16 35.24 52.59 74.00 -21.41 Horizontal
9848.00 43.45 38.70 9.08 35.77 55.46 74.00 -18.54 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
Test mode: | 802.11b | Test channel: | Highest | Remark: | Average
Frequenc Read Antenna Cable Preamp Level Limit Line Over
y Level Factor Loss Limit polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4924.00 34.90 31.61 5.93 35.49 36.95 54.00 -17.05 Vertical
7386.00 35.20 36.52 7.16 35.24 43.64 54.00 -10.36 Vertical
9848.00 34.20 38.70 9.08 35.77 46.21 54.00 -7.79 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
4924.00 34.64 31.61 5.93 35.49 36.69 54.00 -17.31 Horizontal
7386.00 34.94 36.52 7.16 35.24 43.38 54.00 -10.62 Horizontal
9848.00 33.94 38.70 9.08 35.77 45.95 54.00 -8.05 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “*” means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: | 802.11g | Test channel: | Lowest | Remark: | Peak
Frequency Read Antenna Cable Preamp Level Limit Line Over
Level Factor Loss Factor (dB) Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dBuv/m) (dBuv/m) (dB)
4824.00 43.88 31.55 5.89 35.47 45.85 74.00 -28.15 Vertical
7236.00 44.16 36.50 7.10 35.30 52.46 74.00 -21.54 Vertical
9648.00 42.56 38.14 9.01 35.73 53.98 74.00 -20.02 Vertical
12060.00 * 74.00 Vertical
14472.00 74.00 Vertical
4824.00 43.64 31.55 5.89 35.47 45.61 74.00 -28.39 Horizontal
7236.00 43.92 36.50 7.10 35.30 52.22 74.00 -21.78 Horizontal
9648.00 42.32 38.14 9.01 35.73 53.74 74.00 -20.26 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
Test mode: | 802.11¢ | Test channel: | Lowest | Remark: | Average
Read Antenna Cable A Over
Fr?&L'J_'ezr;cy Level Factor Loss Fefcrt?) ?r? de) ( dlléi\\l/slm) (Légﬁ\b}rrﬁg Limit polarization
(dBuv) (dB/m) (dB) (dB)
4824.00 33.83 31.55 5.89 35.47 35.80 54.00 -18.20 Vertical
7236.00 34.80 36.50 7.10 35.30 43.10 54.00 -10.90 Vertical
9648.00 33.02 38.14 9.01 35.73 44.44 54.00 -9.56 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
4824.00 33.59 31.55 5.89 35.47 35.56 54.00 -18.44 | Horizontal
7236.00 34.56 36.50 7.10 35.30 42.86 54.00 -11.14 | Horizontal
9648.00 32.78 38.14 9.01 35.73 44.20 54.00 -9.80 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
Test mode: | 802.119 | Test channel: | Middle Remark: | Peak
Frequency Read Antenna Cable Preamp Level Limit Line Over
Level Factor Loss Factor (dB) Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dBuV/m) (dBuVv/m) (dB)
4874.00 44.05 31.57 5.91 35.48 46.05 74.00 -27.95 Vertical
7311.00 43.84 36.48 7.14 35.28 52.18 74.00 -21.82 Vertical
9748.00 43.88 38.45 9.06 35.75 55.64 74.00 -18.36 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
4874.00 43.81 31.57 5.91 35.48 45.81 74.00 -28.19 Horizontal
7311.00 43.60 36.48 7.14 35.28 51.94 74.00 -22.06 Horizontal
9748.00 43.64 38.45 9.06 35.75 55.40 74.00 -18.60 Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “*” means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: | 802.11g | Test channel: | Middle | Remark: | Average
Read Antenna Cable S Over
Frz\(jlllj_lezr;cy Level Factor Loss F;)crteo a:r? de) ( dII_;,leJ\\//e/Im) I(_éang\I/_ /Irrr]s Limit polarization
(dBuVv) (dB/m) (dB) (dB)
4874.00 33.91 31.57 5.91 35.48 35.91 54.00 -18.09 Vertical
7311.00 34.74 36.48 7.14 35.28 43.08 54.00 -10.92 Vertical
9748.00 34.53 38.45 9.06 35.75 46.29 54.00 -7.71 Vertical
12185.00 * 54.00 Vertical
14622.00 54.00 Vertical
4874.00 33.67 31.57 5.91 35.48 35.67 54.00 -18.33 Horizontal
7311.00 34.50 36.48 7.14 35.28 42.84 54.00 -11.16 Horizontal
9748.00 34.29 38.45 9.06 35.75 46.05 54.00 -7.95 Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
Test mode: | 802.11¢ | Test channel: [ Highest | Remark: | Peak
Frequency Read Antenna Cable Preamp Level Limit Line Over
Level Factor Loss Factor (dB) Limit polarization
(MHz) (dBuv) (dB/m) (dB) (dBuV/m) (dBuVv/m) (dB)
4924.00 43.87 31.61 5.93 35.49 45.92 74.00 -28.08 Vertical
7386.00 44.05 36.52 7.16 35.24 52.49 74.00 -21.51 Vertical
9848.00 43.35 38.70 9.08 35.77 55.36 74.00 -18.64 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
4924.00 43.63 31.61 5.93 35.49 45.68 74.00 -28.32 Horizontal
7386.00 43.81 36.52 7.16 35.24 52.25 74.00 -21.75 Horizontal
9848.00 43.11 38.70 9.08 35.77 55.12 74.00 -18.88 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
Test mode: | 802.119 | Test channel: | Highest | Remark: | Average
Read Antenna Cable Lo Over
Fr((el\czlf_'ezr)\cy Level Factor Loss F:gt?) ar"? de) ( dIE_B?J\\/;Im) I(_(;EIL:\I/_/I:’](; Limit polarization
(dBuv) (dB/m) (dB) (dB)
4924.00 34.54 31.61 5.93 35.49 36.59 54.00 -17.41 Vertical
7386.00 34.84 36.52 7.16 35.24 43.28 54.00 -10.72 Vertical
9848.00 33.84 38.70 9.08 35.77 45.85 54.00 -8.15 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
4924.00 34.30 31.61 5.93 35.49 36.35 54.00 -17.65 Horizontal
7386.00 34.60 36.52 7.16 35.24 43.04 54.00 -10.96 Horizontal
9848.00 33.60 38.70 9.08 35.77 45.61 54.00 -8.39 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “*” means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: | 802.11n(H20) | Testchannel: | Lowest | Remark: | Peak
Frequency Read Antenna Cable Preamp Level Limit Line Over
Level Factor Loss Factor (dB) Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dBuV/m) (dBuVv/m) (dB)
4824.00 43.53 31.55 5.89 35.47 45.50 74.00 -28.50 Vertical
7236.00 43.81 36.50 7.10 35.30 52.11 74.00 -21.89 Vertical
9648.00 42.21 38.14 9.01 35.73 53.63 74.00 -20.37 Vertical
12060.00 * 74.00 Vertical
14472.00 * 74.00 Vertical
4824.00 42.99 31.55 5.89 35.47 44.96 74.00 -29.04 Horizontal
7236.00 43.27 36.50 7.10 35.30 51.57 74.00 -22.43 Horizontal
9648.00 41.67 38.14 9.01 35.73 53.09 74.00 -20.91 Horizontal
12060.00 * 74.00 Horizontal
14472.00 * 74.00 Horizontal
Test mode: | 802.11n(H20) | Testchannel: | Lowest | Remark: | Average
Read Antenna Cable A Over
Fr?&L'J_'ezr;cy Level Factor Loss Fefcrt?) ?r? de) ( dlléi\\l/slm) (Légﬁ\b}rrﬁg Limit polarization
(dBuVv) (dB/m) (dB) (dB)
4824.00 33.48 31.55 5.89 35.47 35.45 54.00 -18.55 Vertical
7236.00 34.45 36.50 7.10 35.30 42.75 54.00 -11.25 Vertical
9648.00 32.67 38.14 9.01 35.73 44.09 54.00 -9.91 Vertical
12060.00 * 54.00 Vertical
14472.00 * 54.00 Vertical
4824.00 32.94 31.55 5.89 35.47 34.91 54.00 -19.09 Horizontal
7236.00 33.91 36.50 7.10 35.30 42.21 54.00 -11.79 Horizontal
9648.00 32.13 38.14 9.01 35.73 43.55 54.00 -10.45 Horizontal
12060.00 * 54.00 Horizontal
14472.00 * 54.00 Horizontal
Test mode: | 802.11n(H20) | Testchannel: | Middle Remark: | Peak
Frequency Read Antenna Cable Preamp Level Limit Line Over
Level Factor Loss Factor (dB) Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dBuV/m) (dBuVv/m) (dB)
4874.00 43.70 31.57 5.91 35.48 45.70 74.00 -28.30 Vertical
7311.00 43.49 36.48 7.14 35.28 51.83 74.00 -22.17 Vertical
9748.00 43.53 38.45 9.06 35.75 55.29 74.00 -18.71 Vertical
12185.00 * 74.00 Vertical
14622.00 * 74.00 Vertical
4874.00 43.16 31.57 5.91 35.48 45.16 74.00 -28.84 Horizontal
7311.00 42.95 36.48 7.14 35.28 51.29 74.00 -22.71 Horizontal
9748.00 42.99 38.45 9.06 35.75 54.75 74.00 -19.25 Horizontal
12185.00 * 74.00 Horizontal
14622.00 * 74.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “*” means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: | 802.11n(H20) | Test channel: | Middle | Remark: | Average
Read Antenna Cable S Over
Frz\(jlllj_lezr;cy Level Factor Loss F;)crteo a:r? de) ( dII_;,leJ\\//e/Im) I(_éang\I/_ /Irrr]s Limit polarization
(dBuVv) (dB/m) (dB) (dB)
4874.00 33.56 31.57 5.91 35.48 35.56 54.00 -18.44 Vertical
7311.00 34.39 36.48 7.14 35.28 42.73 54.00 -11.27 Vertical
9748.00 34.18 38.45 9.06 35.75 45.94 54.00 -8.06 Vertical
12185.00 * 54.00 Vertical
14622.00 54.00 Vertical
4874.00 33.02 31.57 5.91 35.48 35.02 54.00 -18.98 | Horizontal
7311.00 33.85 36.48 7.14 35.28 42.19 54.00 -11.81 | Horizontal
9748.00 33.64 38.45 9.06 35.75 45.40 54.00 -8.60 Horizontal
12185.00 * 54.00 Horizontal
14622.00 * 54.00 Horizontal
Test mode: | 802.11n(H20) | Test channel: | Highest | Remark: | Peak
Frequency Read Antenna Cable Preamp Level Limit Line Over
Level Factor Loss Factor (dB) Limit polarization
(MHz) (dBuv) (dB/m) (dB) (dBuV/m) (dBuVv/m) (dB)
4924.00 43.52 31.61 5.93 35.49 45.57 74.00 -28.43 Vertical
7386.00 43.70 36.52 7.16 35.24 52.14 74.00 -21.86 Vertical
9848.00 43.00 38.70 9.08 35.77 55.01 74.00 -18.99 Vertical
12310.00 * 74.00 Vertical
14772.00 * 74.00 Vertical
4924.00 42.98 31.61 5.93 35.49 45.03 74.00 -28.97 Horizontal
7386.00 43.16 36.52 7.16 35.24 51.60 74.00 -22.40 Horizontal
9848.00 42.46 38.70 9.08 35.77 54.47 74.00 -19.53 Horizontal
12310.00 * 74.00 Horizontal
14772.00 * 74.00 Horizontal
Test mode: | 802.11n(H20) | Test channel: | Highest | Remark: | Average
Read Antenna Cable Lo Over
Fr((el\czlf_'ezr)\cy Level Factor Loss F:gt?) ar"? de) ( dIE_B?J\\/;Im) I(_(;EIL:\I/_/I:’](; Limit polarization
(dBuv) (dB/m) (dB) (dB)
4924.00 34.19 31.61 5.93 35.49 36.24 54.00 -17.76 Vertical
7386.00 34.49 36.52 7.16 35.24 42.93 54.00 -11.07 Vertical
9848.00 33.49 38.70 9.08 35.77 45.50 54.00 -8.50 Vertical
12310.00 * 54.00 Vertical
14772.00 * 54.00 Vertical
4924.00 33.65 31.61 5.93 35.49 35.70 54.00 -18.30 | Horizontal
7386.00 33.95 36.52 7.16 35.24 42.39 54.00 -11.61 | Horizontal
9848.00 32.95 38.70 9.08 35.77 44.96 54.00 -9.04 Horizontal
12310.00 * 54.00 Horizontal
14772.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “*” means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: | 802.11n(H40) | Testchannel: | Lowest | Remark: | Peak
Read Antenna Cable Preamp Lo -
Frequency Level Limit Line Over Limit N
Level Factor Loss Factor (dB) polarization
(MHz) (dBuV) (dB/m) (dB) (dBuV/m) | (dBuV/m) (dB)
4844.00 45.09 31.55 5.89 35.47 47.06 74.00 -26.94 Vertical
7266.00 44.94 36.49 7.12 35.29 53.26 74.00 -20.74 Vertical
9688.00 43.88 38.25 9.03 35.74 55.42 74.00 -18.58 Vertical
12110.00 * 74.00 Vertical
14532.00 * 74.00 Vertical
4844.00 44.97 31.55 5.89 35.47 46.94 74.00 -27.06 Horizontal
7266.00 44.82 36.49 7.12 35.29 53.14 74.00 -20.86 Horizontal
9688.00 43.76 38.25 9.03 35.74 55.30 74.00 -18.70 Horizontal
12110.00 * 74.00 Horizontal
14532.00 * 74.00 Horizontal
Test mode: | 802.11n(H40) | Testchannel: | Lowest | Remark: | Average
Read Antenna Cable T Over
Frequency Level Factor Loss Preamp Level Limit Line Limit polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuV/m) (dB)
4844.00 36.29 31.55 5.89 35.47 38.26 54.00 -15.74 Vertical
7266.00 35.61 36.49 7.12 35.29 43.93 54.00 -10.07 Vertical
9688.00 34.23 38.25 9.03 35.74 45.77 54.00 -8.23 Vertical
12110.00 * 54.00 Vertical
14532.00 * 54.00 Vertical
4844.00 36.17 31.55 5.89 35.47 38.14 54.00 -15.86 Horizontal
7266.00 35.49 36.49 7.12 35.29 43.81 54.00 -10.19 Horizontal
9688.00 34.11 38.25 9.03 35.74 45.65 54.00 -8.35 Horizontal
12110.00 * 54.00 Horizontal
14532.00 * 54.00 Horizontal
Test mode: | 802.11n(H40) | Test channel: | Middle Remark: | Peak
Frequency Read Antenna Cable Preamp Level Limit Line Over
Level Factor Loss Factor (dB) Limit polarization
(MHz) (dBuV) (dB/m) (dB) (dBuV/m) (dBuVv/m) (dB)
4874.00 44.41 31.57 5.91 35.48 46.41 74.00 -27.59 Vertical
7311.00 44.20 36.48 7.14 35.28 52.54 74.00 -21.46 Vertical
9784.00 44.24 38.45 9.06 35.75 56.00 74.00 -18.00 Vertical
12233.00 * 74.00 Vertical
14688.00 * 74.00 Vertical
4874.00 44.29 31.57 5.91 35.48 46.29 74.00 -27.71 Horizontal
7311.00 44.08 36.48 7.14 35.28 52.42 74.00 -21.58 Horizontal
9784.00 44.12 38.45 9.06 35.75 55.88 74.00 -18.12 Horizontal
12233.00 * 74.00 Horizontal
14688.00 * 74.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “*” means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: | 802.11n(H40) | Test channel: | Middle | Remark: | Average
Read Antenna Cable A Over
Frequency Level Factor Loss Preamp Level Limit Line Limit polarization
(MHz) (dBuV) (dB/m) (dB) Factor (dB) | (dBuV/m) (dBuVv/m) (dB)
4874.00 35.50 31.57 5.91 35.48 37.50 54.00 -16.50 Vertical
7311.00 35.73 36.48 7.14 35.28 44.07 54.00 -9.93 Vertical
9784.00 35.17 38.45 9.06 35.75 46.93 54.00 -7.07 Vertical
12233.00 * 54.00 Vertical
14688.00 * 54.00 Vertical
4874.00 35.38 31.57 5.91 35.48 37.38 54.00 -16.62 | Horizontal
7311.00 35.61 36.48 7.14 35.28 43.95 54.00 -10.05 | Horizontal
9784.00 35.05 38.45 9.06 35.75 46.81 54.00 -7.19 Horizontal
12233.00 * 54.00 Horizontal
14688.00 54.00 Horizontal
Test mode: | 802.11n(H40) | Test channel: | Highest | Remark: | Peak
Frequency Eeadl AFr‘te?”a (ll_able FPrtear?de) Level Limit Line (Bve{ larizati
eve actor 0SS actor imi olarization
(MHz) (dBWY) (dBm) (B) (@dBuv/m) | (dBuv/m) B) P
4904.00 44.23 31.61 5.93 35.49 46.28 74.00 -27.72 Vertical
7356.00 44.41 36.52 7.16 35.24 52.85 74.00 -21.15 Vertical
9808.00 43.71 38.70 9.08 35.77 55.72 74.00 -18.28 Vertical
12233.00 * 74.00 Vertical
14688.00 * 74.00 Vertical
4904.00 44.11 31.61 5.93 35.49 46.16 74.00 -27.84 | Horizontal
7356.00 44.29 36.52 7.16 35.24 52.73 74.00 -21.27 | Horizontal
9808.00 43.59 38.70 9.08 35.77 55.60 74.00 -18.40 | Horizontal
12233.00 * 74.00 Horizontal
14688.00 * 74.00 Horizontal
Test mode: | 802.11n(H40) | Test channel: | Highest | Remark: | Average
Read Antenna Cable T Over
Frelsll:_'ency Level Factor Loss E Prte am de dIE‘Be\\IEI L(;anlt\I/_/lne Limit polarization
(MHz) (dBuv) (dB/m) (gg) | Factor(dB) | (dBuvim) | (dBuvim) | )
4904.00 35.20 31.61 5.93 35.49 37.25 54.00 -16.75 Vertical
7356.00 35.16 36.52 7.16 35.24 43.60 54.00 -10.40 Vertical
9808.00 34.18 38.70 9.08 35.77 46.19 54.00 -7.81 Vertical
12260.00 * 54.00 Vertical
14712.00 * 54.00 Vertical
4904.00 35.08 31.61 5.93 35.49 37.13 54.00 -16.87 | Horizontal
7356.00 35.04 36.52 7.16 35.24 43.48 54.00 -10.52 | Horizontal
9808.00 34.06 38.70 9.08 35.77 46.07 54.00 -7.93 Horizontal
12260.00 * 54.00 Horizontal
14712.00 * 54.00 Horizontal
Remark:

1. Final Level =Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “*” means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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